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Test Order Ref: GVM/WPC/03069-13-2/03/2023 Date: 04.04.2023
Date of Receipt:01.03.2023 Page No.1of1
ULTRATECH CEMENT LIMITED

Building Products Division, Plot No. 61/1 & 2,
94/1 & 2A, 95/4, Wada — 421303

TEST REPORT ON LIQUID APPLIED COATING

Source of Sample : Sample supplied by the customer.
Number of samples Tested : 01 (One only).
Customer’s Reference : PO No. 8C/B03/4500058304
Condition of sample : Satisfactory
Lab Reference Number s 2023/MAR/03069-13-2
Sample Identification # : Acrylic 180
Curing Condition # : 27 2 °C Temperature And 65 + 5% RH for 14 days
Period of Test i 06.03.2023 to 22.03.2023
Test Method : ASTM D 4803: 2018
TEST RESULTS -
= Reduction in Surface Temp.
S. N. Product Name Surface Temperature (°C) against Control (°C)
1 Control Sample 52.3 -
2 Acrylic 180 43.4 10.2

# As furnished by the customer.

Note: 1. The results relate only to the items tested.
2. Report shall not be reproduced except in full, without the written approval of lab.
3. Any correction invalidates this report.
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